110-125CC GO KART
PARTS CATALOGUE

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration

with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this

EEhH. EHEES. {¢H2% ENGINE MUFFLER CARBURTOR

LR




g

Fl MM 5 DU E SR B Ay
NO.| Code name Chinese Description Q'ty
1 01010059 KL (1+1) Enaine (1+1) 1

01010060 REHL (3+1) Enaine (3+1) 1
2 01030004 28 CEs XD Carburator 1
3 02010077 R 1 il 2 A Adjusting shaft 1
4 | 01990001 CIRANREE Twice adding air 1
5 01050006 VH 7 e Muffler 1
6 01990024 Yoy ik Asbestos pad 1
7 02010078 VH B 2R [ A Muffler Fixing plate 1
8 01040004 2EE AR Air clearner 1
9 12010020 MLz K110 Steel Clip 10mm 2
10 | 06990067 B Off-gas pipe 2
11 | 06990001 ke Secondary filter 1
12 | 12010007 S 8.5 Fuel pipe Clip 8.5mm 6

SELERfH CYLINDER HEAD ASSY

»

- @ ri
= O ."TAl

I

~




DS

Fl % 5 DS =
NO.| Code name Chinese Description Qty
1 1231006-0101 | /24 G iEFEI2F£M6 X110 |BOLT M6X110 1
2 231006-0102 |GB16674/MEEI24M6X20  |[BOLT M6 X 20 2
3 1231006-0103 |70%5 54 FE6. 5X1X12 WASHER 6.5X1X 12 1
4 231006-0104|C100-2# 3 HF kA 20 A  |[RIGHT COVER, CYLINDER HEAD 1
5 1231006-0105 | FTLHES T XCELIEFEM6 X 32 [BOLT M6 X 32 2
6 |231006-0106|C100K ¥ FE#4%: (ATTC) SPARK PLUG 1
7 ]231006-0107-2|C120 (J54HT) AFLLALE  |CYLINDER HEAD ASSY 1
8 1231006-0108 |70 ]550/¥[€29. 6 X3.2 |0-RING 29.6X3.2 1
9 [231006-0109 |70 1= i (i FLEl1k) COVER, VALVE CHAMBER 1
10 231006-011-2C120 (fA#T) AT/ ws |LEFT COVER, CYLINDER HEAD 1
11 1231006-0111|C100 T3k & (M AL#E1tk) [UPPER COVER, CYLINDER HEAD 1
12 [231006-0112 |fiT 3k %2k 34 P8 7. 3X 2. 5X 14 |WASHER 7.3X2.5X 14 3
13 [231006-0113 |C1004T 3k i 35 U2 BIM6 (22 F44%) [NUT M6 4
14 |231006-0114|GB5783WR M6 X 25 (2% F44¥%) [BOLT M6 X 25 4
15 [231006-0115 90D <4 (JQ-4) INLET PIPE 1
16 |231006-0116 |fiT 3k %4 4 P& 7. 3X 2. 5X 14 |WASHER 7.3X2.5X 14 1

23006-120 |C120(%a#T) ATk pk  |[CYLINDER HEAD ASSY 1

SELARER

CYLINDER ASSEMBLY

\

I

4—0O

Q

6

-—C0

9__

—1
M

%3




J 1]

1 @0

o—11
1—12

O

|
L

F

5

B 4 R

o AR

B Ay

Code name

Chinese

Description

Qty

231006-0201

TO 9. 5

BUSH 9.5

231006-0202

TO5E TR 2535 /B 0 8X10.8X 1.5

RECTANGLE RING 8X10.8X1.5

231006-0203

C1005E N 4H8 X 14X 7

PIN 8X14X7

231006-0204

TOME T 25 48l & 14X 18.2X 2.5

RECTANGLE RING 14X18.2X2.5

231006-0205

CLIOR G L HHEAHE

GASKET ASSY, CYLINDER HEAD

231006-0206

GB16674/M S EHEM6 X 16

BOLT M6X16

231006-0207

70 M 2 [ e S (22 1 4F)

CLIP, HIGH VOLTAGE WIRE

231006-0208

TORLARFE PR IE B IZFEM6 X 23

BOLT M6X23

231006-0209-

C120" LA # A (kL)

CYLINDER BLOCK ASSEMBLY

231006-0210

C110%E 2% F M54l 5 (45)

GUIDE CHAIN ROLLER SET

231006-0211

7053 A4 e EA BEl8. 5 X 1. 5 X 14

WASHER 8.5X1.5X14

231006-0212

705 AR A Al (2 A BE)

GUIDE CHAIN ROLLER PIN

231006-0213

105 L BB & 11.5X16X2.5

RECTANGLE RING 11.5X16X2.5

231006-0214-:

C12055 SR 4R

GASKET, CYLINDER BLOCK

el el I 2
m»&wm»—Ao@m\]@m"’kwm’—‘o

231006-0215

GLARFE R B8 X 12X T

PIN 8X12X7

DO | = | = = = = = [ DD [ = [ = [ = | = [ DD | = | =

A S 44

VALVE MECHANISM

®o—|—o

L

> ®

%—3 53 %

A

[
) @ n-u o il
' /
e—6—0 15.—-
a7 . 1A W =

% 40

~

p4




o » \1?

o—/4
M‘J‘n RIMAAIANL == =]

? E 1 23 22\21 1|9

Fl H 5 DS PR = Y
NO.| Code name Chinese Description Qty
1 |231006-0301 |70 114 VALVE COTTER 4
2 1231006-0302 |70 |58 () SPRING SEAT 2
5 |231006-0305|70-3# < 1A4M#FEA A |INNER SPRING, ASSY 2
6 |231006-0306 | 7044y B4 & SEAL, VALVE STEM 2
7 1231006-0307 |7033 1] INLET VALVE 1
8 2310060308 |70H S]] EXHAUST VALVE 1
12 1231006-0312 |70’ | 9B H & ROCKER ARM ASSEMBLY, VALVE 2
13 [231006-0313 |70, 2/ ROCKER SHAFT 2
14 |231006-0314 | /&l (il 16003, 16002) |GAMP SHAFT COMP 1
15 231006-0315|701F i M 255 TIMING DRIVEN SPROCKET 1
16 |231006-0316 |70 IF I 4% 56 BEAEME X 12 BOLT M5X 12 3
17 [231006-0317 | 705 %7k S A& CHAIN ADJUSTING SET 1
18 |231006-0318 |70%% 25k /& i AXLE, TENSIONER LEVER 1
19 [231006-0319 |70%% 2% 7k EAFH & CHAIN TYHT SET 1
20 |231006-0320 |70%% 265K B H & LIFTER ASSY 1
21 [231006-0321 | 70%% 2% ik S AT 5 SPRING 1
22 1231006-0322 | % 42 Fe40 5 B 14. 5 1. 5X 20 [WASHER 14.5X 1. 5X 20 1
23 1231006-0323 |70%5 R FEM14 X 1. 5 SEALING PLUG M14X1.5 1
24 |231006-0324 [Tk EHFAEME 6. 2X 1. 5X 13 |[WASHER 6.2X1.5X 13 1
25 [231006-0325|GB16674 KAELIEFEM6X 18 |BOLT M6X 18 1
26 |231006-0326 |C100 1F I 5% 2% 2H & (84) SPROKET CHAIN 1

A HhEhFE= RIGHT CRANKCASE COVER




F

"5

O A4 K

oL AWK

2.

=

A

NO.| Code name Chinese Description Qty
1 1231006-0401 |CLOOKLIH N 4H A OIL RULER ASSY 1
2 1231006-0402 |CG125H LM ROZE 18 X3 |0-RING 18X3 1
3 1231006-0403 |GB617048 RIS (F18F) NUT 8 1
4 1231006-0404 |GBI7. 13 P88 (F14%) WASHER &8 1
5 |231006-0405| B5 A #  TTE A0 B8 X 1. 8|0-RING 8X 1.8 1
6 231006-0406|Z100 % & 2% 75 2 F2M8 BOLT M8 1
7 1231006-0407 |Z100& A asifetiziA1  |CAM PLATE ASSEMBLY, CLUTCH
9 1231006-0408|710045 Bi#di4H =5 ( 8801)  |COVER COMP. RIGHT CRANKCASE | 1
8 1231006-0409 |GB16674/NEEIZ#M6X40  |[BOLT M6 X 40 5
10 [231006-0410|Z100% & 25kt 4l &2 |CAM PLATE ASSEMBLY, CLUTCH 1
11 |231006-0411|705E 7448 X 12X 6. 3 PIN 8X12X6. 3 2

ZcphfmfE= LEFT CRANKCASE COVER
Fl o 5 2O 9 4 B B A
NO.| Code name Chinese Description Q'ty

%6




1 1231006-0411|705E 7448 X 12X6. 3 PIN 8X12X6.3 2
2 1231006-0501 | /¢ Mi%di4# A 7% (64% 8801) |FRONT PART, L.CRANKCASE COVER| 1
3 231006-0502|C100/ g4 j5 =5 ( 8801) |BACK PART, L.CRANKCASE COVER | 1
4 1231006-0503 |GB16674/NEEIZFEME X 28 |BOLT M6 X 28 2
5 1231006-0504 |GB16674/MEIZFEM6X 50  |BOLT M6X50 1
6 |231006-0505|GB16674/NEIEFEME X 32 |BOLT M6 X 32 2
7 1231006-0506 |GB16674/NMEIZFEM6X 70  |BOLT M6X70
B ASEHAR  CLUTCH ASSY

Fl % 5 eI A 7 i A ¢ s Ay

NO.| Code name Chinese Description Q'ty
A 231006-0600 | B & % 5k Clutch ASSY 1
1 1231006-0601|7Z125-2#55 & # 80 #2044+ |[DRIVE PLATE COMP 1
2 1231006-0602|710055 & 8852 LI E ALIGNING SLIDING BUSH 1
3 1231006-0603|7125-26 55 & 4L 2 ph CLUTCH DASH POT SLIPCOVER 3
4 1231006-0604 |7125-2#B & 2% FieHA [CLUTCH TOP PLATE 1
5 |231006-0605|Z100 5 & 2% M5 BEH2 OUTER FRICTION DISK A 2

A




6 |231006-0606|7100 8448 ;= 5 BEEL DRIVE FRICTION DISK 1
7 1231006-0607 |Z10085 &4 F A4S CLUTCH BELOW PLATE 1
8 |231006-0608|7055 4 %44 ELASTIC CHECK RING 1
9 |231006-0609|7100 5% & 2a 28 i 58 SHOCK ABSORBER PLATE 1
10 |231006-0610|GB894. 144 & 45 CIRCLIP 45 1
11 [231006-0611 703514 & [ 4 & SLEEVE 1
12 [231006-0612 |#7% (6000) BEARING (6000) 4
13 |231006-0613 |GB819. 24Z24TM5 X 12 (F14E) |SCREW M5X 12 1
14 [231006-0614 710085 & 3L 2% END COVER, CLUTCH 1
15 |231006-0615 | 705 & #adii b2 £) LOCK NUT, CLUTCH 1
16 |231006-0616|705S 4 2 A T 54 8] DISH WASHER, CLUTCH 1
17 1231006-0617 7100 £ s Ui i 2 5 £ GASKET, END COVER 1
18 [231006-0618 |70 %l ik %6+ Pl CIRCLIP 1
19 |231006-0619|Z100 M2 204 DRIVEN GEAR COMP 1
20 |231006-0620|7100 % ik PRIMARY DRIVE GEAR 1
21 1231006-0621 71003 7 ikt i & AXLE SLEEVE 1
HLMZRERH OIL PUMP
3
]
5
4

Fl % 5 DS E = LAY
NO.| Code name Chinese Description Q'ty
1 |231006-0701|C100ALJH %2 42 OIL PUMP ASSY 1
2 1231006-0702 | 70MLIH AL ShBERC 24H & HUB DUMP CHAIN SPROCKET, OTL PUMP 1
3 1231006-0703 | 70HLIH % bk 4t i = BUSH, SPROCKET 1
4 1231006-0704 | 7081y i M 4H & STRAINER, OTL FILTER 1

%8




A AT

RIGHT CRANKCASE

1

[
..

—

— —— >

/Il-
6 5
Fl M 5 o &R gL %R S A
NO.| Code name Chinese Description Q'ty
1 [231006-0901 |47 (6201) BEARING (6201) 1
2 1231006-0803 | fh K (6203) BEARING (6203) 1
3 1231006-0902 [SD11045 th i 45 40 & RIGHT CRANKCASE BLOCK 1
4 1231006-0903 | ST AL 2B (195. 5mm)  |CYLINDER STUD BOLT B 2
5 |231006—-0904 | JAGHMEZELR #4B] 12, 4 X 2 X 20|WASHER 12. 4 X 2 X 20 1
6 |231006-0905 |CG125DAMIEZE (== F4F)  |0IL DRAIN PLUG 1

%9




BHEmIEFTFER4E /553 CRANKSHAFT CONNECT ING—ROD ASSY/PISTON

Fl 5 B &R g L % R K A
NO.| Code name Chinese Description Q'ty
1

g 231006-1001 |GY67% ZEFA L1 4% (C120) PISTON RING COMP 1
4

5 |231006-1005 | 7075 ZE45+4 18] CHECK RING, PISTON PIN 2
6 |231006-1006|C1207% % PISTON 1
7 1231006-1007 |C12037% FE4Y PIN PISTON 1
A 231006-A |C120 HHFHZEFT Bk CONNECTING ROD COMP 1
8 231006-1008 %K (6304) BEARING (6304) 2
9 1231006-1009 |120 i #hiZEFT4H & CONNECTING ROD COMP 3 1
10 702 [ 4 X 12. 5 SEMICIRCULAR KEY 1

%010 1




F54h4E 4 TRANSMISSION MAIN, COUNTER SHAFT

=X

o

2 - il Jl
4

Fl M 5 DS g % WK HE
NO.| Code name Chinese Description Q'ty
1 |231006-1101|SD110-1#3 #h2H 4 MAIN SHAFT, TRANSMISSION 1

231006-1101|3+1 354l 4 MAIN SHAFT, TRANSMISSION 1
2 1231006-1102|SD110-1#&I5HZ1 4 (115mm) |[COUTERSHAFT TRANSMISSION 1
3 1231006-1103 |C100F A5 (420. 13) DRIVE SPROCKET 1
4 231006-1104|GB57834244M6 X 10 (F4%¢)  |BOLT M6X 10 2
5 1231006-1105 |70 =F Bk 5 [ 7 Bk FIXING PLATE, DRIVE SPROCKET | 1

e

"E4041449 IDLER SETUP

%11 T




Fl % 5 B &R g % R s
NO.| Code name Chinese Description Q'ty
1 1231006-1201 |GB57834242M6 X 20 (F9%%)  |BOLT M6X20 2
2 1231006-0403 |GB617082 RIS (11 4E) NUT 8 1
3 1231006-1202 |fEIk4:05 4 S 44 8. 5 0. 8% 20 [WASHER 8. 5% 0. 8X 20 1
4 1231006-1203 |SD110:8% 37 AR FIXING PLATE 1
5 |231006-1204 |SD1 10154 F5 %6 bk PIVOT, REVERSE GEAR IDLER WHEEL | 1
6 |231006-1205|GB893. 1 4% 26 CIRCLIP 26 2
7 1231006-0612|%k7% (6000) BEARING (6000) 1
8 1231006-1206 |SD110f5IR4 5 4E REVERS IDLER 1
9 231006-1207 |f3IF4 ¥ 5 S5l 2B 10 X 1 X 16|WASHER 10X 1X16 1
10 |231006-1208 |GB894. 144810 CIRCLIP 10 1
11 231006-1209| 7013184 5E A7 458 X 8 PIN 8X8 1

51K 414 GEARSHIFT MECHANISM




7 o=
10

O. 11
12
13
Fl M 5 o3 A K DA B Ay
NO.| Code name Chinese Description Qty
1419231006-1301-|SD1104F i & ¥4 (f8144)  [GEARSHIFT DRUM COMP 1
231006-1301-13+1 48 3 &5 44 ({R144) GEARSHIFT DRUM COMP 1
2 1231006-1302 | 7048 R4 BT HEAE8 X 11 BOLT, RETURN SPRINGN FIXING 8X11 | 1
3 1231006-1303[S1105E AL kR4 LOCATING PLATE ASSY 1
412310061304 |C1005E {or h7 A5 SPRING , LOCATING PLATE 1
5 1231006-1305 | 2100k k41 & (PURSEFR) [LIMIT SCREW 1
6 |231006-1306 |#ehis e (260mm PURIEFFES ) [GEARSHIFT LEVER COMP 1
7 1231006-1307 [#4 LR LE R ZH A (3+1) GEARSHIFT SWITCH LAMP 1
8 1231006-1308|GB823MELTM6 X 12 (F9%4%)  |SCREW M6X 12 1
10 |231006-1310 |C10044457 FF 5% [ 5 AR (4 AR) |GEARSHIFT SWITCH PRESSING PLATE | 1
11 |231006-1311|Z100% & 2 90VE 4H & CONTROLLING ARM ASSEMBLY, CLUTCH| 1
12 [231006-1312 | # Rl 0 B i 5 1
13 [231006-1313|Z2100% &2l & CAM PLATE ASSEMBLY, CLUTCH 1

FAEB LS AE MAGNETO COMP

1/

13 |




/?\ \

8
\
7
Flo 5 PSR E S s L
NO.| Code name Chinese Description Qty
1 [231006-1401 |#BHEES & 28 AR 41 A (M8HEL0) |STARTING CLUTCH BODY 1
2 231006-1402 | WEHINLEE F4H & (12V64%)  |ROTOR ASSY, MAGNETO 1
3 1231006-1403|GB70. 1#24TM8 X 15 CE24%)  |SCREW M8X 15 3
4 |231006-1404 |#EHLiE 7414 (12v6ReE3e) |[STATOR ASSY, MAGNETO 1
5 1231006-1405| 708 FHUEEE (% (%) NUT 1
6 1231006-1406 |GB16674/MELIZHEME X 18 (9%%) |BOLT M6 X 18 2
7 1231006-1407 |GB57834Z M5 X 12 (F94%)  |BOLT M5X 12 2
8 |231006-1408 |C100/% HAALLE e FIXING PLATE, MAGNETO CABLE | 1
9 |231006-0206 [GB16674/NEtIZFM6 X 16 (194%) [BOLT M6 X 16 1

2 Zh#14 ELECTRIC STARTING MECHANISM




18 19

7 5 B 44 R g X % FR o= A
NO.| Code name Chinese Description Qty| ¥
1 231006-0504 |GB16674/NEZFEM6 X 50  [BOLT M6 X 50 3
2 1231006-1501 |2 BhEEMLEBAE ( XWZRL:220) [STARTING MOTOR ASSY 1
3 1231006-1502 | 3 Bl FEHLOME % Bl 52. 5X 2 |0-RING 52. 5X 2 1
4 1231006-1503|C100J5 Bh ML/ N4 SPROCKET 1
5 1231006-1504 | )5 shEE2c & (62715 )5)  |STARTING MOTOR DRIVE CHAIN 1
6 1231006-1505|C100%5% 2 S W& ASSEMBLY, GUIDE PLATE 1
7 1231006-1506 |C100%E %340 & ASSEMBLY, CHAIN PROTECT PLATE| 1
8 1231006-1507 |GB894. 144 & 11 CIRCLIP 11 1
9 |231006-1508|GB57834244M6 X 12 (F1%¢)  |BOLT M6 X 12 1
10 |231006-1509 |C100J8 Bh4E%E & A1 PLATE, START CLUTCH 1
11 [231006-1510| & FH#L0E 6. 5X 1.8 0-RING 6.5X%1.8 2
12 1231006-1511|C100FG LA DISK INSULATOR 1
13 1231006-1512|C100F& i #0/Z ] 106. 8 X2 |0-RING 106. 8 X2 1
14 |231006-1513|CLO0FG I #% DISK INSULATOR 1
15 1231006-1514 |5F T30 X42X4.5  |0IL SEAL 30X42X4.5 1
16 [231006-1515|GB819. 1#24TM6 X 16 ((44¢) |SCREW M6 X 16 2
17 |231006-1516|C100-7#/5 2 KEE4 404  |PLATE GEAR ASSY 1
18 1231006-1517|C100-7#/8sh Kak# 44 |PLATE GEAR ASSY 1
19 [231006-1518 |CLOOBE#EIMET 19X 30X 5 |OIL SEAL 19X30X5 1

gt PEIA#h PAPER GASKET .

ANT | -HEAT GASKET

S
o« 5B o

O e

415 1T




Fl 5 B %R g X % FR & Ay
NO.| Code name Chinese Description Qty| ¥
1 1231006-1601 |/ By & 4k Front Cover Gasket (L.) 1 1
2 1231006-1602 |45 FEfk gtk Right Block Gasket 1 1
3 1231006-1603 | FEfARLI Middle Block Gasket 1 1
4 |231006-1604 | T I A ] 4848 Cylinder Head Gasket (L.) 1 1
5 £31006-0214—{C120 5 HTAAR4L 110cc Cylinder Block Gasket(Aluminium) | 1 1
6 £31006—0205—C1205 il k2= T4 4H & 110cc Cylinder Head Gasket Assy (Aluminium) 1 1
7 231006-1605—{C120%T 3k A7 4% Cylinder Head Gasket(R.) 1 1
8 1231006-1606 |fil 3k 5 4L Cylinder Head Cover Gasket 1 1
9 1231006-1607 |75 & 43 Intake Manifold Gasket 1 1
ZEZ0 %7 ZEZ0FfH4 FRAME AND ACCESSORIES
4
5

016 71




Fl % 5 PSS g 3 4 R s By
NO.| Code name Chinese Description Qty| ¥ S
1 |0201-125GKS | %248 Frame 1
2 02011077 | HR Battery Cover 1
3 07010104 |JFiE Rear Shock 2
4 02011076 | /54028 Rear engine carrier 1
5 | 02011297 |mitfFeHAE Front Axle ASSY 1
6 07990012 |24t % & 23% ¢ 10%35 Bushing & 23% ¢ 10%35 2
7 02011300 |JE etk e /v (Fe) Rear Fender seat (Left) 1
8 | 02011301 |JEieMbEwel (£) Rear Fender seat ( Right) 1
9 02011299 |JERMREE R U5) Rear Fender seat (Rear) 2
10 02010084 | J& &7 Rear Decorative Mesh 1
HBZE Rol lbar
3 2. % 4 :
\ 1
— 0

i 5 PSS E A s Ly
NO.| Code name Chinese Description Qty| ¥ | S

¥O17T |




1 02011303  |#ZE A Roll bar (Left) 1
2 02011304 |MZE4 Roll Bar (Right) 1
3 02011306 |[MIZE )5 /A Rear Roll Bar (Left) 1
4 02011307  |MIZEJE 4 Rear Roll bBar (right) 1
5 02011519 | #iZer Middle roll bar 1
6 | 02011518 |MHZE&ERE R Roll bar connection 1
7 02011298 | JotHAEZERER Rear Roll bar linkage 1
E ARG, BIEE Sttering ASSY, Swing arm
S 14
/13 O 3
'/o ::!
\ 5
11
S 4
12
¥ k5 A B 4 R o B
NO.| Code name Chinese Description Q'ty
1 02030018 | J7[A#E (v, ir ) Steering Wheel 1
2 02030714 |7 [a) o[ 5 4+ Steering Wheel Fixture 1

%018 T




3 12030021 16903 % 7 Bearing (6903) 2
4 12020016 |48k 2R 3512, 5%31%6 Steel Dust cover 12.5%31%6 4
5 | 02030023 |Jj[AF5L: 406mm Gimbal L: 406mm 1
6

7 02030276 |Ri%% A4 Front steering angel (RH) 1
8 02030217 B mdift CGirEkd) Steering rod w/ balljoint 2
9 12060015 | BR=3kL Ball Joint 2
10 190373 | # it L:170mm Steering rod 2
11 | 02030022 |J7[ai#l Steering machine 1
12 | 02030275 |miEML Front steering angel (RH) 1
13 02030015 |7 [MIHLJEAR Steering Machine Cover 2
14 12050003 |#hFR<#17 Circlip 17 1

P, B5#R Gearshift, Pedal
3
9

i ] IS gL %R B Ay
NO.| Code name Chinese Description Q'ty
1 02010079 |y iEsAR 2B 14 Accelerator Pedal 1
2 02010080 |31 4= Ak 2B 14 Brake Pedal 1
3 06990015 |MIFIEHRBEIEE (FTE) Brake Pedal Shoe 1
4 | 06990016 |JHIAIESAR B Mg E Brake Pedal Shoe 1
5 08020150 |ymi1 1%k Throttle Cable 1
6 07020006 |FFIFFIHEE Hand brake spring 1
7 | 02010065 |F-FUFFLHAE Hand brake 1

019




8 06990017 | FRUATFERL Hand brake ball joint 2

9 02011079 | AFRYAT4HAE Shift-lever Assy 1
10 02011080 | ¥ PYAFIE 2 M Shift-Lever seat 1
11 | 08020215 |#nilfrsk Handbrake 2
12 02011081 |ArpRyPeE Shift Rocker Arm Assy 1
13 07020007 |FIZEH Fhid Braking switch extension spring 2
14 | 06020036 |JE4T TR Rubber washer 1
15 02011090 |43 2k [ 5E B Cable Seat 1

SAFE Fuel Tank
T 5
7 8 4

Fl M 5 o3 4 K PSR K& LAY
NO.| Code name Chinese Description Q'ty

1 | 05030050 |CH!y4H Fuel tank 1

2 06020118 |15 fix #8%22%3 Rubber Washer 8*22*3 3

3 05050011 |ymi%hsE Oil Tank Cap 1

4 06030002 |5y 4. 5%8. 5 Fuel pipe 4.5*8.5 50cm
5 10060003 |JHFEFFo= Fuel Switch/Pet Cock 1

6 06020082 | #5Jix #6%20%3 Rubber Washer 6*20*3 4

7 06990001 | —ZhidyEss Secondary filter 1

8 12010007 |y 8.5 Fuel pipe Clip 8.5mm 4

020 T




B4, $WE WHEEL, RIM

i I P SE gL KR B Ay
NO.| Code name Chinese Description Q'ty

1 190016 Sl Valve Cock 4

2 06010004 |%¢A5145/70-6 Tire 145/70-6 2

3 02040166 |Hi#t#%6-2.6 Front Rim 6-3.6 2

4 | 12030049 |#li7&6201 Bearing (6201) 2

5 02040213 | j5##%7-5.0 Rear Rim 7-5.0 2

6 12020001 | (BEHE) ®EEG/h 543 Rubber Dust cover 43 4

7 06010005 |%A616%8-7 Tyre 16*8-7 2

%21 ;T




E1EEN &% Rear Transmission ASSY

F| # = 3 &R X B = B4
NO. | Code name Chinese Description 0"ty
1 FF 483, 0%40 Pin 3.0-40 2
2 FFFEREEEM16 slotted nut M16 2
3 12020007 |##% 4By ae Steel Dust cover 2
4 02040011 |#h4E Sprocket 1
5 | 04020003 |74 Disc 160 mm 1
6 02040168 |J5%h Rear axle 1
A | 02040170 | Re 2H Atk Bearing pedestal ASSY 2
7 12040017 | jhi3+40%28%7 Oil Seal 40*28*7 2
8 02040174 | %7K Bearing pedestal 2
9 12030015 |#f1#6205 Bearing (6205) 2
B | 02040169 | % J8E [ 4 75 2044 dust cover of the bearing pedestal 2
10 | 02040173 |%hizkJsafizh 25 dust cover of the bearing pedestal 2
11 | 12040016 |jHiEt40%25%7 Oil Seal 40*25*7 2
12 02040171 |#556420-54 link chain 420-54 1

% 22




7ZEZE M Body covering

F| & = B XX E R KX HA W H=E B4
NO. | Code name Chinese Description 0"ty
1 03010490 IS Main covering 1

2 03030736 B AL RY TR B Front fender (Left) 1

3 03030737 B A R4 Front fender (Right) 1

4 03030735 LB Coral covering 1
5 03030738 Ja 22 £ YRR Rear fender (left) 1

6 03030739 Ja A F5ER Rear fender (Right) 1

A 03030740 S Headlights covering 1

7 09010065 KITE Head Light (Left) 1

8 09010066 KIT A Head Light (Right) 1

9 00608003 KATT ¥ (35/35W) Bulbs (35/35W) 2
B 03030742 fL2#E25 Plug 25 1
10

11 03030741 7S Plug 8 18

023 T




A2, F4 Electrical parts, Wire

i = O %R g %4 FR e A
NO.| Code name Chinese Description Q'ty
1 03030580 NE 2 Instrument board 1
2 10010010 KT Switch headlight 1
3 10010012 IE e Switch electric start 1
4 10010089 AR Kill switch 1

5 | 08010089 ] HL 2 Accessorial Cable
6 | 01020021 4k HL 2% relay 1
7 01020010 = A coil,comp,ignition 1
8 01020052 HokBR spark unit 1
g | 08010088 | EHIZE (il Hideidizk) Master cable 1
08010099 | FHLZE AN B s g 4dik Master cable 1
10 | 10990002 FE I YTX5A-BS battery 12VV5A 1
11 | 10080009 HE T i =0 Lock 1
12 01020008 B R rectifier 1
13 | 09040004 — BT Top Lights 2
14 10990070 BJj 1% 2% Anti-theft Device 1

%24 0T




FEX Brake system

FloH 5 P gL X B B Ay
NO.| Code name Chinese Description Q'ty
A 04010080 itk A1) oL Brake ASSY 1
1 190051 KR B 2R Mini Master cylinder 1
2 190353 TOURT [ 5 3 Pedal Pin Pedestal 1
3 190171 AGIOORI R G2 40) Brake caliper AG100 1
4 190354 TRATMS*75 (28R Pedal Pin M8*75 1
5 190009 F1SABE#E Brake Pad F18A 144
6 12990004 Tl A0 5 2 I Thread Clip 1
7 190357 HlZh M 1820mm Brake Fluid Pipe 1
8 190025 EEN S Round Hydralic switch 1

MR, 2T Seat, Belt

4025 1T




4
3

Fl H 5 B 2R g % FR Y= B
NO.| Code name Chinese Description Q'ty

1 05020012 g Seat Belt 14+

2 05010052 AL Seat 1

3 05020020 AR G, Seat Rail 14+

4 06990007 225 Rubber cover 1R

5 03990065 TR AT Top Roof Canvas 1

FEZETE Too

I Kit

26 T

U

6




i 5 IR g 3 % R M By
NO.| Code name Chinese Description Qty

A b4 T H Tools 1

1 16010005 HFHO#RF12-14 Open spanner(12-14) 1

2 16010004 O F-8-10 Open spanner(8-10) 1

3 16010006 LR 22 T ] Dual-purpose screwdriver 1

4 16010007 KAL ZEETES=16 Spark plug box spanner(S=17) 1

5 16010002 N 7S A 3R F-6mm Socket head screw wrench(6mm) | 1

6 16010001 A 7S F B TF-bmm Socket head screw wrench(5mm) | 1

27T T




